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CERTIFIED MATERIAL TEST REPORT
Hackney Ladish Inc.

P.0O. Box 803466 - 5495 Beltline RA. #2890 - Dallas, TX 75254
Phena: (B00) B27-4500 Pax: (214) 268-5601

Order Number:; 2165 Date: 11/10/086
Sold to: PLESA ANAHUAC Y CIAS §. A, DE Ship to: '

VALLE DE LAS ALAMEDAS NO 66-0
TULTITLAN MX 54840

Heat Code Ouantity Description / Specificationg

HOBDFS 10 STD CAP B/SA 234 - 06 WPB (SMLS)
A516-70 173 811708820 STRESS RELIEVED NACE MRO175

Chemical Analyeis

Heat Coda Tese C Mn P 8 CER [ Ni Cr Mo AL
HO6DFS M 170 1.060 .014 .006 .323  .267 , 60 , 040 ,008 ~.0320

. _Chemical Analﬁsis {eont.)
Heat Code N \J B Ta Sn W Pb Co CE
HOEDFS 0060 ,001 .0002 .0020 .003 .002 384

~ Physical Properties
Heat Code Tenmsilec KSI Type Ihicknegs vield KSI % Elong. (4D) ¥ RA Hardness HB

HOEDFS 73.0 T 51.0 35.0 0 143
Charpy Results =

Heat Code Size x Ll0mm Type Temp. (¥) Foot Pounds Latex, anpion % ghear

HOED¥ES :

Test: MwMill Product
Type: TsTrangverse

We certify that the material herein deseribed has been manufactuyed in
sccordance with the above standards and specifications and satisfies all the
requirements of the latest editions unless otherwise noted. We certify these
¢ittings capable of passing a hydrostatic test compatible with their rating.
The above figures are corract a8 contained in the records of the Company.
Thig informakion has been electronically transmitted To our customer.

/8/ Qlinda LaFleur
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